Professional
Service
Equipment

3501 S. Leonard Rd.
T PO ‘Box 728
s Joseph, MO US A 64502
t800821 7320
(816) 233-612)
FAX {816) 233-725]
or (816) 387-8157

WWW.Qrayusa.com

Model FSJ-120 LP Parts List
Serial Numbers 78-003001 & Above

Page 10



Item Qty. Part h‘lumber
l....... 2...... 1-230-14003 ....
...... 1-204-02001 ....

b = B

) =

FSJ-120 LP Parts List
Serial Number 78-003001 & Above

...... 0-200-31106 ....
...... 0-204-11103 ..
...... 1-878-04037 ....
...... 1-230-13000 ....
...... 1-400-50000°...
...... (0-200-31003 ....
...... 1-230-12005 ....
...... i1-878-04024 ....
...... 0-203-01701 ..
...... 0-204-11700 ....
...... 1-480-11028 ...
...... 4-878-02007 ...
...... 1.202-00803 ....

...... 1-878-04021

...... 0-203-11401 ..
. 1. 2-878-04048 ...
...... 1-230-11012 ...

...... 1-878-04023

...... 1-202-01710 ...

...... 1-203-01705 ...
...... 1-878-04027 ....
...... 0-235-21004 ....
.. 1......3-878-00012 ...
...... 0-202-01403 ....
...... 0-203-01406 ....

Description
Retaining Ring, External, 1-1/8 Dia.
Washer, Flat, 1-3/4 OD x 1-1/8x 14 Ga,,
Machinery Bushing, Narrow Rim
Capscrew, 5/16-18 UNGC, Grade 5, Plated, 17 Long

—

.. Washer, Lock, Split Type, 5/16 Dia., Med., Steel, Plated

Leveling Link Front Pivat Pin

Retaining Ring, External, 1” Dia.

Grease Fitting, 3/16 Drive

Capscrew, 1/4-20 UNC, Grade 5, Plated, 3/8” Long
Retaining Ring, External, “E”, 3/4 Dia.

Power Unit Retaining Pin

. Nut, Hex 3/4-10 UNC, Regular, Steet, Plated

Washer, Lock, Split Type, 3/4 Dia,, Med., Steel, Plated

. Caster, Swivel Stem, 4” Dia., Steel Wheel
. Frame Weldment

Screw, Pan Head, 10-32 UNC, Slotted, Steel,
Zinc Plated, 1/2” Long

.... Top Cover
veeene 2-878-04036 ...
...... 2-480-00028 ....
...... 3-878-01001 ....
...... 3-878-02008 ....
...... 0-235-22005 ..
...... 1-878-04040 ....
...... 1-233-04003 ...
...... 1-353-40038 ....
...... 0-200-31408 ....

Leveling Link

Wheel, 4.330 Q.D., Machined
Handle Subassembly

Lift Pad Weldment

.. Roll Pin, 5/16” Dia. x 1-1/4” Long

Lift Pad Pivot Pin

Spring, Extension, 17 Q.D. x 8-5/8" Long x .120 Wire
Power Unit, FSJ-120

Capscrew, Hex Head, 1/2-13 UNC, Steel, Plated
1-1/2” Long, Grade 5

.. Nut, Hex, Jam, 1/2-13 UNC, Steel, Plated

. Flex Shaft

. Retaining Ring, External, 7/16” Dia, Heavy Duty
... Pump Link Front Pin '
. Capscrew, Special, Hex Head, 3/4-10 UNC, Steel,

Plated, 9-1/2” Long, Grade 8

Nut, Hex, 3/4-10 UNC, Steel, Plated, Self Locking
Spacer Tube

Roll Pin, 3/16 Dia. x 3/4 Long

Placard Orientation & Shipping Assembly

Capscrew, 1/2-20 UNF, Steel, Plated, 1-1/2” Long Gr. 5
Nut, Hex, 1/2-20 UNF, Plated, Steel

Page 11



ITEM

FSJ-120 LP Power Unit Parts List
Serial Number 78-003001 & Above

=

PART NUMBER
730-70010
730-70020
8878-01002

- 712-40010
- 8730-01001

712-49010

DESCRIPTION

Air Valve

Air Hose

Hyd Seal Kit _
Air Motor Assembly
Air Motor:Seal Kit
Swivel Adapter



FSJ-120 LP Handle Assembly Parts List
Serial Number 78-003001 & Above

(D) .
=i
(4

& || &

(67 ‘ {

oy

\

L
(S

(7
(2
J
U
(&) 12
@/
r21Y
Rl @
Q@)
H H
Ttem Qty. Part Number Description

1....... L - 1-232-20094 .... Hand Wheel, Drilled, 2-1/2 Dia.
2 s 2o 0-235-21011 .... Roll Pin, 3/16 Dia. x 1-1/8” Long
I 5 1-232-20001 ... Handle Grip, 7/8 1L.D. x 5” Long
4 ... ) - 1-850-04010 .... Handle Bar, Drilled
5 e 1. 1-232-20005 ... Handle Grip, 5/8 1.D. x 3-1/2" Long
6 ....... 1...... 1-877-02007 .... Handle Release Rod Weldment
T o 1...... 1-233-14012 .... Spring, Compression, 53/64 0.D.
8 ... 1...... 1-877-04040 .... Power Unit Release Rod
9 s ) - 3-878-02002 .... Handle Weldment

10 ... 1...... 3.878-02005 .... Pump Link Weldment
11 ....1...... 1-878-04022 .... Pump Link Rear Pin
12 ... N 1-230-11004 .... Retaining Ring, External, Heavy Duty 1/27 Dia.

“Pape 13



ATR MOTOR PARTS LIST

'FOR THE FOLLOWING GRAY FLOOR JACKS: . .
- ' FSJ-80, FSJ-120, FSJ-200

.. Exploded Drawing
© - 1st Edition ©1997 01"




 GRAY

- Professional
~ Service
- Equipment

3501 §. Leonard Rd.

P.O. Box 728

St. Joseph, MO US A 64502

1-800-821-7320

(816) 233-6121

FAX (816]) 233-725]

or (816} 387-8157

WWAW.grayusa.com

FSJ-BO ,120,200 Air Motor Parts List

PARTS LIST
DNOB01
ITEM | QTY |PART NUMBER DESCRIPTION
2 1 * Packing
3 1 730-20401 |Washer
4 1 73049012  Plunger Housing
5 1 730-20303  |Nut
6 1 730-50001  |Cylinder Housing
7 1 * U-Cup
8 1 * Back-Up Ring
9 1 * Collar
10 1 730-51005 |Plunger Cover
11 1 730-23301 {Compression Spring
12 -1 730-49040 Pump Piston
13 1 730-50005 |Cylinder Tube
14 1 * 0O-Ring
15 2 730-31001  [Piston
16 1 * Sleeve
17 1 * (Gasket
18 1 730-50004 |Cylinder End Plate
20 4 730-20002 |Hex. Socket Head Bolt
27 1 730-70020 |Hose
30 1 730-70010  |Air Valve
32 2 * Packing
Available Kit
1 8730-01001 | Soft Seal Kit

(tems 2, 7,8, 9, 14, 16, 17 and 32)

* Avilailable in kit only.




FSJ-120 & FSJ-200 TROUBLE SHOOTING

PROBLEM: JACK FAILS TO LIFT LOAD

Possible Solutions:

¢ Hydraulic oil level is low. See Adding Hydraulic Fluid Instructions.

e Air line leaks. Locate leak. Tighten connections and replace hose if cracked.

e Inadequate air pressure. The air motor requires 90 PSI to raise full load. Increase air
pressure.
Release knob is open. Close release knob.
Jack is overloaded. Use other lifting means.

PROBLEM; JACK FAILS TO HOLD LOAD

Possible Selution:
e Release knob not securely closed: Turn release knob-clockwise to tighten.

PROBLEM: AIR MOTOR WON’T RUN OR RUNS ERRATICALLY

Possible Solutions:

e Airline leaks: F-ocateleak. Tightens connections and replace hose if cracked.

e Airpiston is sticking. Add a few drops of air line oil to the air inlet of the jack to
lubricate the air metor.

o Tnadequate air pressure. The air motor requires 90-175 PSI to raise load.

PROBLEM: RESERVOIR LEAKS

Possible Solutions:

o Oil filt plug loose. Tighten oil fill plug.

e Reservoir is overfilled. Oil will leak from the oil fill plug if the reservoir is
overfilled.

PROBLEM: LIFT ARM WILL NOT RETRACT COMPLETELY

Possible Solutions:

e Pivotblock is stuck. Break pivot block loose (focated under lift arm) without
damaging jack. Grease jack regularly.

e Hydraulic cylinder is stuck. Grease jack. Remove any excess buildup. Replace
cylinder if needed.



